
 

 

 
 

UNIVERSITÀ DEGLI STUDI DI MILANO 
Facolta’ di Agraria 

 
 

SCUOLA DI DOTTORATO in 

Scienze molecolari e biotecnologie agrarie, alimentari ed ambientali 
 
 

DIPARTIMENTO di 

Scienze e Tecnologie Agroalimentari e Microbiologiche (DISTAM) 
 

CORSO DI DOTTORATO in 

Chimica, Biochimica ed Ecologia degli Antiparassitari  

XXIII ciclo 
 
 

 
TESI DI DOTTORATO DI RICERCA  

 

HIGH-FREQUENCY ULTRASOUNDS FOR THE DECONTAMINATION AND INTENSIVE STABILIZATION  

OF SEWAGE SLUDGE 

 
Settore scientifico disciplinare  AGR/13 

 
 
 
 
 

NOME DEL DOTTORANDO          
  
                                                                                                                                    Agata Gallipoli 
[...]
The development of wastewater treatment technology together with the implementation of stringent 

environmental legislation has successfully protected the aquatic system from pollution in many of 

the countries of the world. However, sewage sludge, semisolid, nutrient-rich by-product of this 

treatment is becoming worldwide an environmental problem because of its increasing production 

and its high contents of organic waste and pathogens, as well as xenobiotics and heavy metals. The 

sharp increase in sewage sludge production expected in the next few years should change the 

disposal routes also in Italy. The agricultural recycling of sewage sludge therefore appears to be an 

interesting alternative for the national authorities, although an increase in the importance of this 

disposal route is expected to be limited in the coming years. One of the main limiting factors 

appears to be the size of farms in Italy which, with an average area of 5.9 ha are rather small, 

limiting the development of land spreading for technical reasons. 

To date, the primary disposal methods for the excess sludge produced are landfilling, incineration 

and application in agricultural.  

Application of sewage sludge to agricultural land may be beneficial because  can improve the 

physical, chemical and biological properties of soils enhancing crop growth. In addition the use of 

sludge as a fertilizer would decrease the amounts of chemical fertilizers needed in agriculture and 

supply micro-nutrients which are not commonly restored in routine agricultural practice. Thus 

sludge use in agriculture could help save non-renewable materials or energy, a prerequiste to 

achieve sustainable production.  

The European Union has developed on 2000 the draft of a “Working document on sludge” to 

promote the use of sewage sludge in agriculture while improving the safety and harmonize quality 

standards. It proposes limit values for concentrations of heavy metals and organic compounds that 

should restrict the use of sewage sludge in agriculture if the limits are exceeded and provides 

suggestions for good practice in treatment and agricultural use.  

 

One of the objectives of this work was to give an overview on the occurrence of organic, and 

inorganic compounds, and nutrients in different types of sewage sludges deriving from italian 

WWTPs, in order to assess new strategies in sludge management.  

 



26 

 

In this context, as reported in detail in the EU document “Organic contaminants in sewage sludge 

for agriculture use” (2001) it is also necessary that to prevent elevated levels in digested sewage 

sludge, organic substances must be aerobically and anaerobically degradable. Such properties must 

be postulated in particular for chemicals like the components of laundry- and dish-washing 

detergents and surface cleaners which are used in high amounts directly in water. If this condition is 

not fulfilled, problems of residual levels in sludge-treated soils will be encountered. 

 

Main purpose of this study was to investigate the potential of an innovative decontamination 

treatment using high frequency ultrasounds to remove anionic surfactants (like linear 

alkylbenzensulfonates) directly in sewage sludge. 

 Sonolysis of pollutants has been studied in the last years uniquely in water media, the idea to 

apply this treatment also in the case of complex media like sewage sludge before digestion is 

absolutely on of the strong points of this work.    

 

Among the available treatment technologies, anaerobic digestion is commonly used at medium and 

large STPs as sludge stabilization technique resulting in the reduction of sludge volatile solids and 

the production of biogas. However, anaerobic stabilization is a slow process; because the first step 

in digestion, biological hydrolysis, has been identified as the rate-limiting step. Therefore, long 

residence times in the fermenters and large fermenter volumes are required for digestion.   

In order to improve the hydrolysis rate, various types of sludge pretreatment methods have been 

widely studied in the last decade. These methods lead to rupture of the cell wall and membrane of 

bacteria in waste activated sludge resulting in release of organic substances to the outside of the 

cell. Therefore, sludge disintegration was introduced to solubilise and convert slowly 

biodegradable, particulate organic materials to low molecular weight, readily biodegradable 

compounds. Disintegration may be performed biologically, chemically, thermally, mechanically or 

by a combination of these methods.  

Ultrasonication at 20 kHz is one effective mechanical method, used commonly as digestion 

pretreatment. There are several parameters that affect the efficiency of sonication as pretreatment on 

waste activated sludge. Therefore, before the full scale installation of ultrasound unit, lab scale and 

pilot scale experiments should be carried out to analyze these parameters such as sonication energy 

and sludge characteristics.  

Moreover, as mentioned before, considerable interest in the last years was addressed to the 

application of ultrasound at high frequency as a destructive process for the treatment of hazardous 

contaminants in water whereas no application has been investigated for sludge. 



27 

 

 

In this thesis the effect of 200 kHz ultrasound treatment on floc disintegration was studied and 

compared with the results obtained with the “conventional” 20 kHz treatment.  

In fact it is worth to note that all the literature published on ultrasonic disintegration report the 

application of 20 kHz ultrasound up to full scale plants, but surprisingly the effect of other 

frequencies on sludge disintegration was never investigated.  

Different parameters have been employed to evaluate sludge disintegration efficiency. They can be 

collectively classified into three categories namely, physical (such as change in particle size 

distribution and microscopic examination), chemical (such as increase in soluble COD 

concentration and release of protein and carbohydrate), and biological (anaerobic degradability).  

 

Food to inoculum microorganism (F/I) ratio is the ratio of substrate amount as waste activated 

sludge to the inoculum amount as anaerobic digested sludge added to the reactor. It is an important 

digester parameter since volatile solids loading to the digester affects the performance of the 

process. There is lack of information in literature on the effect of F/I ratio on digester performance 

for sonicated sludge.  

 

For this reasons, within the scope of this study, the effect of 200 kHz sonication on waste 

activated sludge was examined first during the disintegration studies and then, batch anaerobic 

reactors were set for anaerobic biodegradability tests in order to examine the  effect of this 

innovative pretreatment and of the food/inoculum ratio on the anaerobic digestion process.  

The main scope of this part of activity was to understand the potentialities of the new 200 kHz 

pretreatment in terms of anaerobic digestion improvement. Both understanding the mechanisms 

of the anaerobic digestion process of untreated and sonicated sludge also in terms of fate on 

micropollutants, and the evaluation of the advantages of the pretreatment incorporation for 

quality enhancement are important goals to optimize in the future this type of sludge treatments. 



28 

 

3. COLLECTION AND EVALUATION OF DATA OF 

PRIMARY AND SECONDARY SLUDGE QUALITY: 

MONITORING OF ITALIAN FULL SCALE PLANTS
2
 

 

Three WW treatment plants in the Rome area were selected for a monitoring campaign, with the 

aim to assess the pollution load and the nutrient contents of primary and secondary sludge. This 

monitoring campaign was specifically designed to verify whether the idea of sludge separation, 

reported in the previous chapter, may be a solution to sustain sludge utilization in agriculture of the 

biological sludge that should be basically a clean soil improver where the presence of the non polar 

contaminants is expected to be negligible. 

The 3 plants are Co.Bis. Cesano, 90,000 Population Equivalent (PE), Fregene 33,000 - 76,000 (PE) 

and Roma Nord 780,000 (PE). The quality of sewage sludge is subjected to some variation due to 

the mode of operation (sludge age) and maintenance of some units (especially the secondary settling 

tanks of Roma Nord WW plant). 

3.1 Waste water treatment plant description 

The municipal “Roma-Nord” WW treatment plant is one of the four wastewater treatment plants 

serving the city of Rome. The plant is conventional including screening, primary clarification and 

secondary treatment by activated sludge. This treatment plant serves about 780,000 p.e. and is 

operated with very high sludge age (20 d). The plant is designed to treat an average WW flow rate 

of 4.1 m
3
/s. Both primary and secondary sludges are mixed together and treated in two anaerobic 

digesters with a total capacity of 18,000 m
3
. 

The Co.bis. Cesano WW treatment plant, which serves the cities of Cesano, Anguillara Sabazia, 

Bracciano, Manziana, Oriolo Romano e Trevignano, is designed to treat an average WW flow rate 

of 250 L/s. It is a conventional plant with primary clarification and secondary treatment by activated 

sludge; the sludge is aerobically treated and finally dewatered. 

The Fregene WW treatment plant is located on the sea coast and therefore it is subjected to a quite 

large fluctuation of quantity and quality of the WW treated, due to the seasonal resident changes. 

This plant is designed to operate with a winter population of 33,000 p.e., treating 140 L/s of 

wastewater and with a summer population of 76,000 p.e., treating 336 L/s. The plant includes a 

primary settlement and a secondary treatment by activated sludge; the sludge treatment includes a 

pre-thickening step followed by a mechanical dewatering step (without any biological stabilization). 

                                                      
2
 Mininni G., Braguglia C.M., Gallipoli A., Gianico A., Mascolo G., “ L‟attivita‟ dell‟IRSA sui fanghi di depurazione 

nel progetto europeo NEPTUNE”. Full paper for ECOMONDO 2010,  3/11/2010-6/11/2010, RIMINI (ITALY), p. 831-

836. 



29 

 

3.2  Sampling strategy 
The sampling campaigns were performed on Roma Nord, Co.Bis. and Fregene WW treatment 

plants, taking both primary and secondary sludge 2 times a day for 5 consecutive days to achieve a 

representative sample. In the three WW treatment plants the sampling campaigns were carried out 

as reported in Table 8. 

Table 8. Sampling campaing in the three WW treatment plants 

Roma Nord Co.bis. Fregene 

June 2007 January 2008  

May 2008 August 2008 March 2009 

December 2008 January 2009 May 2009 

 

In each campaign 10 L of primary sludge and 25 L of the secondary sludge were collected. 

Moreover, 10 L of stabilized sludge were also collected in the WW treatment plants of Roma Nord 

and Co.bis., equipped with an anaerobic digester and an aerobic stabilization basin, respectively. As 

in the Fregene plant the sludge is not stabilized, the mixed sludge (about 0.5 kg) was taken after 

dewatering by centrifugation. 

In the WW treatment plants of Roma Nord and Co.bis. the primary sludge was sampled directly on 

the sludge extraction line from the primary settling tank. For Roma Nord plant this line takes the 

sludge to the pre-thickener while for the Co.bis. plant directly to the aerobic stabilization tank. The 

secondary sludges were sampled on the recycle line to the aeration basin. 

In the Fregene plant primary sludge was taken directly from the primary settling tank and secondary 

sludge in the excess sludge line. 

Table 9 shows the main characteristics of the treatment units of the three WW treatment plants. 

Table 9. Main characteristics of the WW treatment plants 

 Primary 

sedimentation 

Biological section Secondary 

sedimentation 

Roma Nord 4 settling tanks 

Φ=60 m 

H=2 m 

Residence time=2 h 

Stot=11,310 m
2 

2 aeration tanks 

1 diffused air 

1 rotors 

Vtot oxidation=56,000 m
3 

8 settling tanks 

Φ=60 m 

H=3,5 m 

Residence time=5 h 

Stot=22,619 m
2 

Co.bis. 4 settling tanks 

Φ=18 m 

Vtot=2,000 m
3 

Stot=1,018 m
2
 

4 aeration tanks + 2 for 

denitrification 

Vtot oxidation=2,800 m
3
 

Vtot denitrific.=2,400 m
3 

Residence time=2.8 h 

4 settling tanks 

Φ=22 m 

H=2.2 m 

Stot=1,520 m
2
 

Fregene 2 settling tanks 

Φ=13 m 

Vtot=1,600 m
3 

Stot=265 m
2
 

1 aeration tank 

Vtot oxidation=720 m
3
 

Residence time=1.3 h 

2 settling tanks 

Vtot=2,000 m
3
 

Stot=402 m
2
 

 



30 

 

A third part of each sample was used to carry out the VS, TS, CST, MBAS, TKN and Total 

Phosphorus analyses; the other two third parts were freeze-dried to carry out the Heavy Metals, 

Organic Micropollutants and Thermal analyses, as shown in Fig. 3. 

3.3 Chemical characterization 

Total and volatile solids (TS and VS) were determined according to the standard methods (APHA, 

AWWA and WPCF, 1995). The analysis of volatile solids, determined in triplicates, was carried out 

by a preliminary drying of samples at 105°C for 24 h and determining the concentration of dry 

solids. In a second step, the dry solids were brought to 550°C for 2 h. The residue typically 

represents the inorganic part of the dry solids. The difference between the total dry solids and the 

inorganic ones gives the volatile solids. 

The CST was measured with a patented standard CST device. The Model 319 Multi-CST Triton 

Electronics was designed to comply with European and U.S. electromagnetic compatibility 

standards. Two 10- and 18-mm diameter funnels were applied for fast and slow filtering of light and 

heavy sludges respectively. Sludge was poured into a small open funnel (circular tube) placed on a 

piece of special chromatographic paper. Filtrate is extracted by capillary suction and a cake is 

formed at the bottom of the funnel. The CST is obtained from two electrodes placed at a standard 

interval from the funnel. The time taken for the waterfront to pass between these two electrodes 

constitutes the CST. CST typically represents a measure of filterability. 

Nutrients (TKN and Total Phosphorus) were determined in triplicates by photometric determination 

using Nitrogen and Phosphate cell test by Spectroquant Merck. 

MBAS were measured in duplicates by the standard method (APAT-IRSA 5170), after an ultrasonic 

extraction from dried sludge to a methanol phase. 

C10-C40 – (EPA 5021 A 2003 + EPA 3540 C1996 + EPA 8015D 2003 Total hydrocarbons). 

The heavy metals were determined using an Agilent 7500c ICP-MS equipped with a 

collision/reaction cell in the form of the Octopole Reaction System (ORS). The ORS-ICP-MS 

technique uses a collision/reaction cell to remove polyatomic interferences. The ions are extracted 

from the ICP-MS interface into an octapole cell which is positioned before the analyser quadrupole. 

Helium gas is bled into the cell operated in the Radio Frequency (RF) mode. The RF field focuses 

the ions, which then collide and react with molecules of the gas leading to the removal of 

polyatomic interfering ions. Analytic ions are then directed toward the quadrupole analyser. The 

instrumental operating parameters are reported in Table 10. 



31 

 

 

 

                                                           

 

 

Throughout this study the octapole cell was pressurized with ultra high purity He gas. The 

Instrumental Detection Limit (IDL) values were calculated according to the section 3.5 of method 

200.8 by USEPA (1994). 

The Extractable Organic Halogens (EOX) were determined according to EPA 9023 method using 

the ECS 1000 analyzer by Euroglas Analytical Instruments (Delft, Netherlands). This method does 

not allow detecting specific organic halogenated compounds, but only the total amount of Chlorine, 

Bromine and Iodine due to the organic halogens of the sample. 